PEUGEOT SPORT STORE

Login

A27 - Turbo charger circuit

Categories

A27 - Turbo charger circuit
308CUP-A270.WEB.01

The full chapter isn't available, however you can buy retail parts

Retail

Sel. Landm. Ref. Nomination * Qty Unit price -tx Qty sel.
-- 1 904297778A n Turbo T91 orienté plombé x1
- +
2 PS77816A10 O-ring seal ø42x2 fkm 80sh x1
- +
3 904297838A Turbocharger rod x2
- +
4 PS82038A10 Socket Screw M6-35 12.9 x1
- +
5 PS82057A10 Screw M6-18 12.9 x1
- +
6 6949-04 Flat washer ø6x14-1,5 x2
- +
7 904496348A LINK ROD TURBO x1
- +
8 904297848A Turbocharger rod mount x1
- +
9 PS82091A10 Socket Screw M8x125-25 12.9 x1
- +
10 6947-22 Flat washer ø8x16-2 x1
- +
11 CS530089ST Chc screw m6x100 l60 cl12.9 x1
- +
12 6936A0 Collar Nut M6 x1
- +
13 904433238F Turbocharger Elbow x1
- +
14 9805985580 Turbocharger seal / exhaust manifold x1
- +
15 9808463780 V-Band collar x2
- +
16 9808224580 Threaded collar screw x2
- +
17 9810678980 Washer x2
- +
18 1718-43 Collar nut M8 x2
- +
19 904400668A Intake Restrictor Ø42 x1
- +
20 CS360270ST O-ring seal ø56x2 viton 80sh x1
- +
21 0A2726518A Machined screw m6x14 x2
- +
22 904297738B Turbocharger oil feeding pipe x1
- +
23 653830 Thermal Protection Ø25 - L 400 x1
- +
24 PS73035A10 Adaptator M10x1/dash3 M/M x1
- +
25 PS81031A10 Copper seal d10.2 D13.9 Th1 x2
- +
26 PS73310A10 Adaptor dash3 12x150 m/m x1
- +
27 PS81562A10 Copper seal ø12.2x18x1 x1
- +
28 904297768A Feeding pipe fixing bracket x1
- +
29 PS91012A10 Norma collar ø8 l.15 x1
- +
30 PS82620A10 Socket Screw M6-15 12.9 x2
- +
31 PS86004A10 Onduflex washer 6 type A x6
- +
32 PS74040A10 M6 H Nut x1
- +
33 904297748B Oil return pipe mounting plate x1
- +
34 0A2726865A Oil return pipe seal x1
- +
35 691306 Socket Screw M6-16 x2
- +
36 904297758A Oil return pipe x1
- +
37 6981-H7 Metal Collar D16-27 Th9 x2
- +
38 1922V8 Waste Gate Solenoid Valve x1
- +
39 6545ZF Connector protection x1
- +
40 904443328B Waste Gate Solenoid Valve Mounting Brack x1
- +
41 CS530169ST SCREW M6x100 L20 x1
- +
42 6947-77 Washer 6x12-1.2 x1
- +
43 PS74001A10 Nut M6 x1
- +
44 904444528B Vaccum pump - Solenoid valve pipe x1
- +
45 904444538B Solenoid valve - Waste gate pipe x1
- +
46 904444918B Hose ø5x3 l65 x2
- +
47 904444928A Hose ø5x3 l40 x2
- +
48 904449738A Hose ø4 ep3 l65 x2
- +
49 904456028A Hose ø4 ep3 l40 x1
- +
50 PS91682A10 Metal collar ø11,5-7 x4
- +
51 PS02504A10 Venting filter x1
- +
-- 52 9813218680 Intercooler x1
- +
53 904437898A Intercooler left bracket x1
- +
54 904437908A Intercooler right bracket x1
- +
55 6973-05 STD 4,8x13 Rivet x10
- +
56 6925F6 Collar screw M8x125-90 x2
- +
-- 57 9812984380 Spacer x2
- +
58 4503-43 Collar Nut M8x125 x4
- +
-- 59 904438488B Compressor outlet hose x1
- +
60 0A2725735A V band D55 VPP55 collar x1
- +
61 23244 Threaded cap M10x100 x1
- +
62 904444078A Intercooler inlet bend pipe x1
- +
63 6981J4 Metal collar D50-70- Th12 x1
- +
64 PS91532A10 Clamp Ø68-85x12mm x1
- +
65 9812278380 Air coupling (radiator side) x1
- +
66 9801876980 Intake hose x1
- +
67 9806432580 P2P-T2 Air pressure/Temp Sensor x1
- +
68 6925P5 HEX HEAD TAPPING SCREW Ø6x18 x2
- +
69 904435428C Intercooler duct x1
- +
-- 70 0361T0 INTAKE AIR DISTRIBUTOR x1
- +
71 0348S9 SET OF DISTRIBUTOR SEALS x4
- +
-- 72 0348T0 INLET MANIFOLD BRACKET x1
- +
73 6925W9 Collar Screw M8-30 x1
- +
74 6925-45 M6x25 Collar Screw x1
- +
-- 75 0361S4 Air intake Manifold cap x1
- +
76 6925N5 SCREW WITH BASE M8x35 x3
- +
77 9806432480 P2p Air Intake pressure sensor x1
- +
78 V867527880 Throttle body x1
- +
79 0348S7 INTAKE VALVE SEAL PIECE x1
- +

Tick or untick all
* : Place your mouse over the nomination for more detail

HT